Evaluation of Treatment Alternatives and Conceptual Design of a
Reverse Osmosis Groundwater Remediation System: A Case Study

Costa N. Mazidji, Ph.D.
David Welch
Sirrine Environmental Consultants
Greenville, South Carolina

ABSTRACT

Contaminated groundwater from a closed landfill site in Novato,
California, was subjected to treatability testing. The groundwater con-
taminants included heavy metals, chlorinated hydrocarbons, poly-
nuclear aromatic hydrocarbons and high levels of dissolved solids.
Two discharge options were considered for disposal of the treated
groundwater. The first option included discharge into the Novato Sani-
tary District publicly owned treatment works (POTW), while the
[...]
DISADVANTAGES

1 Slowly biodey adable organics sech a8 1,4-.DCB wil use up cambon capacity and will resull in 3
larges camon vWihiabon 1aie than hal of 3 sysiem iealing m addy brode g adable oigancs
Use o pure crygen; sspensne and musl be genenied on ste

FAecyc is requmd ic mainian (uldaawon andio déuim b
load ing rates.

2
3

g wans n oider o ctidn

UV/Ozone/H,0, Oxidation Treatment

UV/ozone/H,0, treatment involves the photochemical oxidation of
halogenated organic compounds and other selected organics. The
oxidation process is induced by a controlled combination of ozone
treatment and UV irradiation. The process involves bubbling ozone
through contaminated water while it is being simultaneously subjected
o UV irradiation. The effectiveness of the UV oxidation technology
has been demonstrated for the removal of volatile and semivolatile
organics such as trichloroethylene, perchloroethylene, PCBs, benzene,
toluene, xylene and ethylbenzene. The effect of UV/ozone treatment
on the concentrations of these VOCs in groundwater is summarized
in Table 7. These concentrations are lower than the Novato District
POTW or the San Pablo bay discharge limits.

Table 7
Effect of UV/Ozone Treatment on Pollutant Concentrations *

Conceniration,
Pollutan; Influent ™ Y ented Eftivent
Trichkxoethylene 5,000 <2
BYEX
(8enzene, 1luene,

. juane, xylene. 10,750 4
Pentachlorcphencl 50 <1
Lindane 60 <t
mﬂ"ﬂ- 3 chloropropane 50 <1
Hexachiorobenzene a9 <15

Process Description

A pretreatment step is required in order to remove the soluble iron
prior o oxidation. Iron removal can be accomplished using a slip
stream of ozone either from an ozone generator or from the
UV/O,/H,0, reactor off-gas. The pretreated groundwater is passed
through filter bags prior to UV/O,/oxidation. The system should be
operated with a retention time of 20 to 25 minutes (in order o meet
discharge limits to the San Pablo Bay).

The power requirement for the ozone generator, UV lamps, air
compressors and pumps is estimated to be 30 kva. The ozone used
for iron pretreatment could add between 5 and 15 kva in power
requirements.

The UV oxidation treatment process is an attractive alternative for
the removal of volatile and chlorinated organics from groundwater.
Advantages of this treatment process over air stripping or carbon
adsorption include the absence of VOCs released into the atmosphere
by air stripping and the absence of a solids handling problem. Unlike
air stripping or carbon adsorption that concentrate the pollutants, UV
oxidation destroys them. Finally, the UV oxidation process offers
considerable operational flexibility since it can be operated in an
intermittent mode and under a wide range of operating conditions.

Electrochemical Treatment

Electrochemical treatment has been used for the removal of metals
and dyestuff from wastewaters.** This process involves the circula-
tion of groundwater between two oppositely charged iron electrodes.
Iron is released by the anode and the ferrous and hydroxide ions that
are generated and will form ferrous hydroxide. Heavy metals and
possibly organic pollutants are adsorbed on the ferrous hydroxide
molecules. The addition of a polymer causes flocculation and precipi-
tation of the hydroxide along with the adsorbed compounds. The
effluent from this process is filtered to remove suspended and precipi-
w solids. Electrochemical treatment is usually carried out at a neu-

pH.

Materials and Methods

Two l-gallon groundwater samples from MW-75 were filtered and
dosed with 100 ug/L 1,4-DCB, 40 ug/L naphthalene, 20 ug/L nickel,
25 ug/L copper and 100 ug/L lead. The spiked samples were shipped
to Andco Environmental Processes, Inc. (Amherst, New York) in order
to evaluate the effectiveness of the electrochemical treatment process
in removing the contaminants of concern. One of the two groundwater
samples was subjected to electrochemical treatment, while the second
sample was used as a trip blank.

Three 500-mL samples were electrochemically treated under oxi-
dized iron conditions of 25, 50 and 100 mg/L. A polyacrylamide
copolymer (98% active) was added to the spiked samples at a dosage
of 5 mg/L during the treatment process. Cu, Ni and Pb concentra-
tions were measured in the influent, in the trip blank and in each of
the treated effluents samples. The concentrations of naphthalene and
of 1,4-DCB were also measured in the influent, trip blank and treated
samples.

Results

The results of electrochemical treatment are summarized in Table 8.
The concentrations of Pb and Cu in the influent sample (50 and
25 ug/L, respectively) were reduced to less than 56 and 20 ug/L,
respectively. On the other hand, nickel concentrations of 19, 18 and
17 ug/L were detected in the treated effluent at iron concentration levels
of 25, 50 and 100 mg/L, respectively. The measured concentrations
of nickel were significantly higher than the San Pablo Bay discharge
limit (7.1 ug/L). Finally, the concentration of 1,4-DCB was reduced
from 95 ug/L in the influent 1o 17 ug/L in the trip blank and to 68 ug/L
in the treated effluent at the iron concentration level of 50 mg/L.
Discussion

The treatability study indicates that electrochemical treatment did
not successfully achieve the San Pablo Bay discharge limits. While
the electrochemical treatment process did successfully remove copper
and lead from spiked groundwater samples 1o below discharge limits,

CROTHNDWATER REMEDIATION 1261



it did not adequately remove nickel. The failure of the electrochemical
process to remove nickel may be attributed to the neutral pH at which
treatment was performed. Nickel was reported to exhibit minimum
stability in solution at pH 107 In fact, a repeat of the electrochemi-
cal treatment process at pH 10 resulted in a significant reduction in
nickel concentrations.

Table 8
Effect of Electrochemical Treatment on Poliutant Concentrations

Polutant
TFT Trip ﬁ San Pable
Blank onc.ale n, Bay Dischaige

25 50 100 Limiis

] 0% 0o NO» ND 0004 0008

L] o2 oo oo a0t oo 00o7

Cu 0.025 (1.} o010 oo 0.006 0.020

Fe - 12 LI 0.62 I -

1.40CH 0.095% Q0017 - 0.0068 -

* Spiked onnceniations
*  Deiection lmil lor Pb=000] M.

The significant decrease in 1,4-DCB concentration in the trip blank
and in the treated sample may be attributed to its volatil ization during
transportation. Thus, it was not possible to determine if electrochemical
treatment is effective in reducing the concentration of chlorinated

hydrocarbons.

SUMMARY OF THE TREATMENT ALTERNATIVE
EVALUATIONS

The evaluation of the various treatment alternatives was based on
the system performance, reliability and flexibility. Table 9 summarizes
the effect of the various treatment alternatives on effluent quality with
respect 1o possible discharge options.

RO treatment should be capable of producing effluent that would
consistently meet the San Pablo Bay and the Novato POTW discharge
limits. On the other hand, the effluent from the biological GAC-FBR
system should be capable of meeting the San Pablo Bay discharge
option. This latter system constitutes a cost-effective method for
groundwater treatment as noted in Table 10. When used in conjunction
with lime precipitation, the GAC-FBR system should be capable of
producing an effluent that would meeting either discharge option
(metals and dissolved solids are readily removed by lime treatment).

Table 9
Quality of Treated Effluents with Respect to the POTW
or San Pablo Bay Discharge Options

Ettuent Ellluent
Rasidual ol
Dischasge Dischage Polht
Traaiment Alesnaine 1o the :?'N‘:,L I the In :u;::n
POTW San Pablo Ba
Reverse Qumosis ‘ +
Lima Precipiation . TICH - PAH
Biological GAC-FBR . TDS +
Lirma Py L ¢
Biaingical ﬁnu p
Evaporatiory Distilation - +
Carbon Adsorpion )
Uw Puonde- - ToS . i
El 1saimeni ".-..du'u'."
Elecirochamical Traament- . oS - 4
Carbon Adsorpiion - Nl';“lo:l.

« Eftueni mests discharge imils
- ENluant doss nol meet dischargo limits

The effluents generated by the UV/O,/H,0;-electrochemical treat-
ment train and by the carbon adsorption-electrochemical treatment
train are not expected to meet the discharge limits into the San Pablo
Bay for all the compounds under consideration.

262 GROUNDWATER REMEDIATION

Table 10
Cost Estimates of the Groundwater Treatment Alternatives

Trealment Allernalives Total Present Woith, §

1. Reverse Osmosis 3,365,200

2. Lime Precpitation 1,088,100

3. Evaporation/Distilation (60 gpm) - 4,042,500
Carbon Adsorption (100 gpm)

4. Biological Trealment 397,900

5, UV/Q,M,0, - Electrochemical Trealmenl 1,048,700

6. Electrochemical 883,600

Carbon Adsarplion Treatment

Evaporation/distillation constitutes the least cost-effective process
both from the capital and from the operation and maintenance cost
standpoints. However, the effluent from this process should be capa-
ble of meeting both the POTW and the San Pablo Bay discharge limits
when used in conjunction with carbon adsorption.

RO treatment was retained for a concept design because the effluent
from such a system should be capable of consistently satisfying both
the San Pablo Bay and the Novato POTW discharge requirements and
because the effluent could be possibly reused instead of being
discharged. However, RO treatment is not the most cost-effective
alternative for the remediation of the Hamilton AFB groundwater.

CONCEPTUAL DESIGN OF THE REVERSE OSMOSIS
GROUNDWATER TREATMENT SYSTEM

A flow diagram of the proposed groundwater treatment system is
presented in Figure 6. This treatment system will include groundwater
equalization, oil removal, precipitation, filtration, carbon adsorption,
a two-stage RO system and a flash evaporation system. The system
will be designed for a peak flow of 100 gpm and an average daily
flow of 65 gpm.

The groundwater to be treated is projected to contain dissolved
solids, metals, chlorinated hydrocarbons, polynuclear aromatic
hydrocarbons and oil and grease. The permeate from the RO system
will be discharged into either the Novato district POTW or San Pablo
bay or will be reused. The reject stream from the RO system will be
directed to the evaporator. The residue from the evaporator, at 15-20%
solids, will be dewatered and transferred to an appropriately permited
disposal facility.

Comin varal i

e Fiocrulasen [Pr— Caten 1 Sange O hﬂ‘:
Assaton -l o bl Tomatmant o
- 108 250 mgt.
ey woon ]
1 | Pt wwee
\ i W0 i3gem
1
i Spas
| Castmm
! Evspewian
L Ohwitasion
[ -
] o .
Oftr.in Ovpanad Concommre
200 trsey U (15 o Sates)
(1770 hgmind

Figure 6
Process Flow Diagram of a Reverse Osmosis
Groundwaler Remediation System

Groundwater collected from different wells will be pumped to an
equalization tank (10,000 gallons). The latter will allow for the equali-
zation of pollutant concentrations prior to treatment. A rope skimmer
will remove floating oil present in the groundwater.



Groundwater will be pumped from the equalization tank at 100 gpm
to a small aeration tank in which ferrous iron will be oxidized. The
groundwater will then be transferred 1o a lime precipitation unit. The
latter will consist of a 500-gallon flash mix tank and a 1,500-gallon
flocculation tank. The effluent from the precipitation tank will be
pumped to a lamella type gravity settler at a loading rate of
0.5 gpm/ft’. The settled sludge will be pumped to a filter press
which will produce sludge with atotal solids concentration of 30-35 %
The dewatered sludge will then be collected and transported to an
appropriately permitted disposal facility. The supernatant from the
clarifier will be pumped through a multimedia filter for the removal
of suspended solids and through a 3,000-1b carbon adsorption unit.
The latter unit will be used for the removal of TOC. Effluent ground-
water will then be pumped 1o the first stage RO unit.

The RO units will be used for the removal of at least 90% of the
dissolved solids from the groundwater. A two-stage RO system is
proposed in order to minimize the volume of reject stream prior 10
its treatment by evaporation. The influent into the first RO unit will
have a flow of 100 gpm and a TDS concentration of 1,750 mg/L. The
effluent from the first-stage RO system will have a flowrate of 80 gpm
and will have a TDS concentration of 165 mg/L, based on an 80%
permeate recovery and morethan 90% TDS removal. The reject stream
from this system will have a flowrate of 20 gpm and a TDS concen-
tration of approximately 10,000 mg/L. This reject stream will be
transferred to the feed tank of a second RO unit. The second RO unit
will generate 7-10 gpm of permeate with a TDS of approximately
1000 mg/L, based on a 33-50% permeate recovery and a 90% TDS
removal. This permeate will be blended with the permeate from the
first RO unit.

The treated effluent from the RO treatment system will have a TDS
concentration of approximately 200-230 mg/L and a flowrate of 87-90
gpm. This effluent could be discharged to the San Pablo Bay or to
the Novato district POTW or appropriately reused.

The 10-13 gpm of concentrate generated by the second RO unit will
have a TDS concentration of approximately 19,000 mg/L. It will be
transferred to the feed tank and then pumped to a triple-effect
evaporator which will produce a slurry containing 15-20% solids. The
condensate from the evaporator will be blended with the RO system
permeate prior to discharge. The evaporator will have a maximum
evaporation rate of 15 gpm. A diesel engine boiler unit will generate
steamn for the evaporation system at a flowrate of 1600 Ib/hr and at
a pressure of 10-12 psig.

The sludge from the evaporator (15-20% solids) will be pumped
to a filter press. Dewatered sludge with 35 % solids will be the end-
product. Approximately 3,900 Ib/day of dry solids will be generated
by the RO treatment system, including 900 Ib/day of suspended solids
generated by the lime precipitation process and 3,000 Ib/day generated
by evaporation.

CONCLUSIONS

The following conclusions were made based on the results of this
study:

* The groundwater sampling and characterization did not identify
pollutants at levels reported in the 1988 Long-Term Groundwater
Monitoring Report. This finding reflects the migratory nature of
these pollutants in groundwater.

* Reverse osmosis should be capable of removing organic and metal
pollutants as well as dissolved solids from the groundwater and be
fully capable of producing an effluent that meets the San Pablo Bay
and the Novato district POTW discharge limits. The effluent is

expected to have a TDS concentration of less than 500 mg/L when
the RO unit is operated at 80% recovery.

* Lime treatment of groundwater produced an effluent that meets the
San Pablo Bay discharge limits for metals (at a reaction pH > 10.5).
TDS concentration in the lime-treated effluent was also lower than
the Novato District POTW discharge limits.

® Caustic soda treatment of spiked groundwater samples produced
an effluent that meets the San Pablo Bay discharge limits for metals.
The TDS concentration was not reduced by caustic treatment,
however.

* 1,4-DCB was not removed from spike groundwater samples by either
lime or caustic precipitation treatment.

* The carbon utilization rates required for the removal of TOC and
1,4-DCB from spiked groundwater samples were determined as
1,300 and 700 Ib/month, respectively.

¢ Evaporation/distillation is not economically feasible for the removal
of dissolved solids from groundwater. However, this technology
could be used for concentration of the RO reject stream residues
having TDS concentrations of 10,000 mg/L or more.

* The biological GAC-FBR treatment system should be capable of

removing metals, chlorinated hydrocarbons and PAHs from

groundwater.

UV/ozone/H,0, oxidation of groundwater should be capable of

degrading PAHs with no residue generation. Oxidation pretreat-

ment of iron in the groundwater should precede the

UV/ozone/H,0, treatment.

* Electrochemical treatment of spiked groundwater samples (at neutral
pH) was not capable of removing nickel to concentrations lower
than the San Pablo Bay discharge limits.

* The evaporation/distillation-carbon adsorption, reverse osmosis and
lime precipitation-biological GAC-FBR treatment alternatives should
be capable of producing effluents that meet both the San Pablo Bay
and the Novato district POTW discharge limits. Cost-effectiveness
is lowest for the first treatment alternative and is highest for the
third alternative. Reverse osmosis treatment is expected to con-
sistently meet the San Pablo Bay or the Novato district POTW dis-
charge limitations and is thus recommended for conceptual design.

ACKNOWLEDGEMENT

This material is based upon work supported by the U.S. Army Corps
of Engineers (Contract # DACW 45-89-D-0515).

REFERENCES

. McCarty, P.L., “Bioengineering Issues Related to In Situ Remediation of
Contaminated Soils and Groundwater,” in Emironmental Biotechnology,
ed. G.5. Omenn, Plenum Publishing Corporation, New York, NY, 1988

2. Bouwer, EJ. and McCarty, P.L., “Transforination of 1 and 2 carbon
halogenated aliphatic organic compounds under methanogenic conditions,”
Appl. Environmenial Microbiology, 45, pp.1295-1299, 1983.

3. Hickey, R.F., Wagner, D. and Mazewski, G., “Combined Biological Fluid
Bed—Carbon Adsorption System for BTEX Contaminated Groundwater
Remediation,” Paper presenied at the Conference on Aquifer Restoration,
Groundwater Monitoring and Geophysical Methods, Fourth National Owt-
door Act. Conf. National Well Water Assoc., Las Vegas, NV, May 1990.

4. ?ach:r D., “UV/Ozone Process Treatment of Toxics,” Warerworld News

, (3), 1987,

5. Tincher, W.C., “Processing Wastewater from Carpet Mills,” American
Dyestuff Reporter, 78 p. 33, 1989.

6. Cushnie, G., “Electroplating Wastewater Pollution Control Technology,”
FPollution Technology Review, U5, Noyes Data Corp., Park Ridge, NI, p.
166, 1985,

7. Panerson, J.W., Industrial Wastewater Treament Technology, 2nd Ed., But-
terworth Publishers, New York, NY, 1985,

GROUNDWATER REMEDIATION 263



HAZARDOUS
MATERIALS
CONTROL/

SUPERFUND ’91

Proceedings of The 12th National Conference

December 3-5, 1991
Sheraton Washington Hotel
Washington, D.C.

Sponsored by

)

/ﬁbﬁ

Hazardous Materials Control Research Institute

AFFILIATES

Agency for Toxic Substances & Disease Registry
American Society of Civil Engineers
Hazardous Waste Action Coalition
National Solid Waste Management Association
U.S. Army Corps of Engineers
U.S. Bureau of Reclamation
U.S. Department of Defense
U.S. Department of Energy
U.S. Environmental Protection Agency, Office of Environmental Engineering and Technology Demonstration
U.S. Environmental Protection Agency, Office of Emergency and Remedial Response
U.S. Environmental Protection Agency, Office of Solid Waste
U.S. Geological Survey



